FuooREguiPmentPARTS.COM

U.S. PATENT NO.: D.345,035 & 5,608,939

2360

Dust Control Burnisher

Model: 607614

TENNANT COMPANY
Commercial Products
12875 RANSOM STREET
HOLLAND MI 49424

FAX: 1-800-678-4240
CUSTOMER SERVICE: 1-800-982-7658

Operator and Parts Manual

607613
Rev. 00 (11-99)



http://www.floorequipmentparts.com

OPERATION

ROLL GRIP

SWITCH
120V Y

CIRCUIT
BREAKER

POWER
CORD
GROUND TO

VER PLATE
co CORD TO

MOTOR

| ! |
PAD PRESSURE
METER
TOP VIEW
OF MOTOR
ROLL GRIP
SWITCHES

— e« s

230V ,
% CIRCUIT
BREAKER
B GLuc mmm————
POWER
CORD

GROUND TO
COVER PLATE
CORD TO

MOTOR

PAD PRESSURE
METER

TOP VIEW
OF MOTOR

Tennant 2360 (06-97) 9



PARTS LIST

UPPER UNIT

10

Tennant 2360 (06-97)



PARTS LIST

UPPER UNIT
REF PART# DESCRIPTION QTY REF PART # DESCRIPTION QTY
1 140890 SCREW, 10-24x.50 2 30 140259 SCREW,1/4-20x.75 1
2 140018 WASHER, 10-24x.5 2 31 600987 SPRING 1
3 140823 SCREW, 10-24x.625 3 32 140829 SCREW, 6-32x1 (120V) 2
4 230013.NLG COVER, HANDLE 1 33 28657 SWITCH 1
5 140519 NUT, 10-24 8
34 230854 BRACKET, SWITCH 1
6 140864 SCREW, 1/4-20x.75 5 35 140539 NUT, 6-32 2
7 140052 WASHER, LOCK .25 5 36 140032 WASHER, FLAT 1
8 602750 HOOK, CORD 2 37 140324 CLAMP 1
9 230859 CHANNEL, LATCH 1 38 130167 GRIP, CORD 1
10 140881 SCREW, 1/4-20x1 1
39 602748 CORD, 14/3 X 75' (120V) 1
11 140402 SPRING, LATCH 1 40 130204 CORD, 14/3X57" 1
12 140524 NUT, 1/4-20 1 41 130141 BUSHING 1
13 140146 BUSHING, .5 OD 2 42 600192 BUSHING 2
14 140147 BUSHING, .44 OD 4
15 230852 PLATE, BACKING 3 43 3148816  WASHER, FLAT 2
44 140024 WASHER, LOCK 2
16 140604 PIN, .25x.75 1 45 140234 SCREW, .5-13X2.5 2
17 230860 HANDLE, LATCH 1 46 140900 SCREW, 10-24X.75 1
18 200821 GRIP 1
19 200823 GRIP, HANDLE 2 DECALS — (NOT SHOWN)
20  6010.16 SCREW, 8-32X1 1
120676 DECAL, OPERATION 1
21 20796 BREAKER, 17 AMP (120V) 1 608114 DECAL, “2360" 1
22 607637 HANDLE, WHITE 1 120619 DECAL, “WARNING” 1
23 28990 NUT, LOCK 8-32 2
24 230853 TUBE, HANDLE 1
25 230857 SOCKET, LOCK 1
26 230856 PIN, LOCK 1
27 100355 SLEEVE, LOCK 1
28 230855 BUTTON, LOCK 1
29 140401 SPRING, LOCK 1
Tennant 2360 (06—99) 11



PARTS LIST

LOWER UNIT

12

Tennant 2360 (06-97)



PARTS LIST

LOWER UNIT

REF PART # DESCRIPTION QTY REF PART # DESCRIPTION QTY
1 603766 GAUGE, SENSOR 120V 1 33 140824 SCREW, 1/4—20X5/8 2
2 600202 DECAL, PRESSURE ADJT. 1 34 140003 WASHER, 1/4 4
3 607609 COVER, MOTOR, TEAL 1 35 230444 PIVOT, SHAFT HANDLE 1
36 4252 WASHER,COMPRESSION 2
4 120582 DECAL, RECESS 1 37 103067 WHEEL 5

5 130461 MOTOR, 120V 1
22117 CARBON BRUSH (For 130461) 4 38 140016 WASHER, LOCK 2
190753 RECTIFIER 1 39 140553 SCREW, 1/4—20X1/2 2
40 602542 KIT, BUMPER 1
6 140894 SCREW, SET 1 41 230888 RING, DUST SHIELD 1
7 600974 KNOB 1 42 230912 STRAP, DUST SHIELD 6.2’
8 600193 STUD, ADJUST 1 230913 SCRU-SEAL RACK 1
9 630447 WASHER 9 43 230889 SHIELD, DUST CLOTH 1
10 607449 PLATE, LATCH 1 44 140000 WASHER, FLAT 1/4 4
11 140226 SCREW, 5/16-18X5/8 4 45 140016 WASHER. LOCK 4
12 140015 WASHER, LOCK 4 46 600631 SCREW, 1/4-20X1-1/4 4
13 600194 BRACKET, SPRING 1 47 069760023  WASHER, FLAT 1
14 600200 NUT, NYLON LOCK, JAM 3/8-16 5 048 27073 ASM.. DRIVER, PAD 1
15 600201 SPRING 2 A49 27900 HUB, PAD DRIVER 1
16 600190 WASHER, RUBBER 2 A50 190177 SCREW & CAPS (Pack of 8) 1
17~ 600197 ARM, LIFT RH 1 A5l 27071 DISC, FLEXIBLE 1
18 600196 ARM, LIFT LH 1 0A52 25707 ASM., CENTERLOCK 1
19 600195 SEAL, MOTOR 1 A53 100101 RING, PAD RETAINER 1
20 600198 BRACKET, MOTOR 1 54 25732 WASHER, FLAT 1
21 600191 SPACER, 4 55 140015 WASHER, LOCK 5/16 6
22 140013 WASHER, FLAT 8 56 140221 SCREW, 5/16-18X1-1/4 1
23 140017 WASHER, LOCK 4 57 607611 COVER, BAG, TEAL 1
24 140201 SCREW, 3/8—16X3/4 4 58 900210 BAG. CLOTH 1
25 607607 BASE, HOUSING, TEAL 1 50 140628 KEY, MOTOR 3/16X1 1
26 3058 NUT 1 60 140045 WASHER, FLAT 2
27 140024 WASHER, LOCK 1 61 607474 GASKET, PLATE 1
28 3148.816 WASHER, FLAT 2 62 607450 PLATE, PLASTIC STOP 1
29 600189 CASTER 1 63 578241000 SCREW, M5 X .8 X 20 2
30 23091 TUBE, VACUUM 1 64 140283 NUT, NYLOCK, M5 X .8 2

31 140340 SCREW, #10X5/8 17

32 230910 BRACKET, BAG COVER 2

O Assembly A Included in Assembly

Tennant 2360 (01-00)

13



	OPERATOR MANUAL
	TABLE OF CONTENTS
	SAFETY PRECAUTIONS
	OPERATION
	MAINTENANCE
	SPECIFICATIONS

	ELECTRICAL DIAGRAMS
	PARTS LIST
	UPPER UNIT
	LOWER UNIT


